
 Stella
 

 
Sparepartsbook 

 
Type of machine: Ride-on flail mulcher „Racoon“ 
 
 
Validity: from Ident. No. : 1004010001 

 
 

 
 
 

 
 
 
 
 
 

 1



 Stella
 

Spareparts Racoon 
 

48010010

13

17

17

7 15

18

19

25 31

32
33

41

46

19

45

47

39

47

20

20
21

47
39

45

47

46

20
20

21

17

17

14

22

15

15

6

11

10
11

8

9

43
44

42

44
43

7

26

 
 

 2



 Stella
 

Spareparts Racoon 
 

48010020

3

17

17

34

38

39

17

17

50

51

52

53

7

57

56

33

67

67

4

5

6

5

32

53

7
2

35

36

40

11
10

11
6

 

 3



 Stella
 

Spareparts Racoon 
 

48010030

69

68

71

67

67

32

75

20
72

76

11

81

82

83

84

80

415

19

21
20

20

10

11
6

14
86

21

71

72

20
21

415

60

616

63

19

20

20

21

411

5

118

74

5

20

417
412

20

413

414

118

86

87

 
 
 
 

 4



 Stella
 

Spareparts Racoon 
 

48010040

91

89

90

96

19

105

104

106

20 21

20
21

108
17

109
110

87
110

110
112

110
87

112
110

110
87

108
17

109
110

110
87

95

99

451

184
11

452
11

6

117

118

6
6

115

11

106

99

100

88

 
 
 
 
 
 
 
 

 5



 Stella
 

Spareparts Racoon 
 

48010050

17

122

121

124

115

125

10 11
127

6

133
134

132

131

11
6

126

137

11 21

140

142

6

87

86

155

156

155

87
86

86

154

159

160

86 156

161

164

163

163

161

166
112

166
112

167

7
171

162

169

172

170

120

508
509

506

414
509

87
86

157 158 86

156

 
 

 6



 Stella
 

Spareparts Racoon 
 

48010060

176

19

178

179

19

178

206
207

172

209

14
86

86
87

216

218

219

171

170

172

222

108
17

86
87

109
110

229
86 22

86
87

6

115

118
234

19
178

212

212

42

178

 
 
 
 
 
 

 7



 Stella
 

Spareparts Racoon 
 

48010070

6

11

11

183

182

188
187

192

193

193

194

178

21

198
197

199

200

201

202
61

20

203

173

189
190

191

112
86

 
 
 
 
 
 
 
 
 

 8



 Stella
 

Spareparts Racoon 
 

48010080

143

143

11

10

11

6

147

86
150

86
148

153

152
151

206

207

172

210

169

237

17

238

148

110

241
110

87

244
5

6

247

115

252

17

86
87

109
110

244

251

122

117

118

6

140

247

178

21

151 178
21

 

 9



 

 Stella
 

Spareparts Racoon 
 

48010090

268
19

20

21

298

299

268

299

4
11

11
6117

11

6

304

305
306

306
5

6

310
11

11
6

309

132

87

317
118

316

118
317

117
11

117
11

11

6

322

325

11

323

324

11
6

11
6

11
6

87

75

87

304

87

 

 10



 Stella
 

Spareparts Racoon 
 

48010110

284

11
10

287

288

289
178

178

21

343

10

11

11

6 110
87

391

420

422

290

386

118

184

11

11

6

110

383

293

380 373

374

372

375
376

377
379

378

381
382

370

416

6
11

11

4

371

 
 

 11



 Stella
 

Spareparts Racoon 
 
 

48010120

329

11

6

142

335

336
337

6

340
11

352

365

10

11

10

11

11

6

347

10
11

11

140

341

71

71

388

388

389

390

392

392

10

11
6

334
333

21

339

358

417

413

414

310
5

11
6

11

348

6

5
6

21

11
6

328

11

183

369

11

459

10
11

6
11

36

411

356

508
509

506

509
414

 
 
 
 
 
 

 12



 Stella
 

Spareparts Racoon 
 

48010130

435

293

6

10

11

11

441

442

20
21445

61
20

448
47

456

457

458

460

4

11
6

465

178
21

468

440

477

5

6

6476

5

469

10
11

11
275

4
11

473

515

493

 
 
 
 
 
 

 13



 Stella
 

Spareparts Racoon 
 

48010140

481

489

488

6

11

42310

5

426

10

11

450

492

10
8

6 8 483

6

11

468

 
 
 

 14



 

 Stella
 

Spareparts Racoon 
 

48010100

277 267

19
20

268 20
21

272

11
6

274
275

110

112110
87

87

112
110

11
10

281

430

61 513

21

20

20

514

434

 
 
 
 
 
 

 15



 Stella
 

Spareparts Racoon 
 

48010150

396

397

19

20
21

86

402

404

10
11

11
6

6

10
11

11

75

324

11
6

407

410

414
509

508
509

507

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 16



 Stella
 

Spareparts Racoon 
 

Item Part no. describtion No. used 
1 01304 Front frame, cpl. RAL 5010 1 
2 82235 Edge protection 25 mm long 1 
3 01422 Steering mount, cpl. VG 1 
4 70077 bolt M8x25 DIN 933 VG 17 
5 70082 Washer A8,4 DIN 9021 VG 28 
6 70009 Locknut M8 DIN 985 VG 106 
7 70007 Grease fitting AM6 DIN 71412 VZ 7 
8 01423 chainmount, cpl. VG 2 
9 70510 chain A4x19 DIN 5685 VG 26 

10 70180 Bolt M8x20 DIN 933 VG 49 
11 70014 Washer A8,4 DIN 125 VG 167 
13 01312 Steering axle, cpl. RAL 9005 1 
14 70212 Bolt M10x35 DIN 933 VG 7 
15 70113 Nut M10 DIN 934 VG 6 
17 81201 DU-Bushing BB2022 DU 17 
18 01313 Bolt-steering axle. RAL 9005 1 
19 70105 Bolt M6x20 DIN 933 VG 42 
20 70015 Washer A6,4 DIN 125 VG 79 
21 70102 Locknut M6 DIN 985 VG 66 
22 70268 Bolt M10x50  DIN 931 VG 3 

W/o picture 01314 Wheel hub, cpl.r/h. VG 1 
25 01315 Wheel hub, cpl.l/h. VG 1 
26 01316 Pivot bolt, cpl. RAL 9005 2 

W/o picture 82192 Wheel front,cpl.r/h 1 
31 82191 Wheel front,cpl.l/h 1 
32 70005 Washer A17 DIN 125 VG 4 
33 70026 Locknut M16 DIN 985 VG 3 
34 01424 Bolt-gear sector VG 1 
35 01320 Gear sector,kpl. RAL 9005 1 
36 70007 Grease fitting CM 6 DIN 71412 VZ 2 
38 70076 Washer A13 DIN 9021 VG 2 
39 70025 Locknut M12 DIN 985 VG 5 
40 01310 Support bracket 1 
41 01309 Steering rod assembly 2 
42 01317 Steering rod VG 2 
43 82114 Ball joint KA12 4 
44 70721 Nut M12 DIN 439 VG 4 
45 01298 Spacer VG 4 
46 70521 Intl. Hex bolt M12x45 DIN 912 VG 4 
47 70024 Washer A13 DIN 125 VG 6 
50 01318 Steering gear 1 
51 01321 Cardan joint 1 
52 01322 Steering shaft 1 
53 70957 Spring pin 5x32 DIN 1481 2 
56 70958 Key 5x7,5 DIN 6888 1 
57 82200 Steering wheel 1 
60 01323 coverplate RAL 5010 1 
61 70101 Bolt M6x16 DIN 933 VG 11 
63 01324 Cover tunnel RAL 5010 1 
67 63014 DU-Bushing BB 2522 DU 4 

 

 17



 Stella
 

Spareparts Racoon 
 

item Part. no describtion No. Used 
68 01325 Traction pedal forward 1 
69 01326 Traction pedal reverse 1 
71 01425 Ringbolt VZ 4 
72 70278 Nut M6 DIN 934 VG 1 
74 70213 Bolt M8x40 DIN 933 VG 2 
75 00767 Spring 3 
76 01328 Cablemount 1 
80 01437 Cable guide 1 
81 01329 Cable idler 1 
82 71037 Bearing 6200-2RS1 1 
83 70959 Retaining ring 30x1,2 DIN 472 1 
84 01299 Spacer VG 1 
86 70016 Washer A10,5 DIN 125 VG 42 
87 70012 Locknut M10 DIN 985 VG 40 
88 01330 Cover plate -cutting unit 1 
89 01331 Sidepanel l/h 1 
90 01332 Sidepanel r/h 1 
91 70171 Carriage bolt M8x20 DIN 603 VG 11 
95 01334 Clamping strip 1 
96 70486 Carriage bolt M6x20 DIN 603 VG 7 
99 01467 Rubberflap 2 

100 01337 Clamping strip 1 
104 01338 skid, l/h 1 
105 01339 skid, r/h 1 
106 82056 Plastic plug 4 
108 01340 Bushing-pivot 3 
109 70350 Bolt M10x45 DIN 931 VG 4 
110 70079 Washer A10,5 DIN 9021 VG 34 
112 70092 Bolt M10x25 DIN 933 VG 22 
115 82155 Spring 4 
116 70009 Locknut M8 DIN 985 VG 1 
117 70035 Bolt M8x30 DIN 933 VG 6 
118 70050 Nut M8 DIN 934 VG 11 
120 01341 Idlerarm 1 
121 82151 Backidler 1 
122 70188 Retaining ring 17x1 DIN 471 2 
124 01296 Bolt-idler-pivot 1 
125 70312 Lockwasher A10 DIN 7980 VG 1 
126 70521 Intl. Hex bolt M10x45 DIN 912 VG 1 
127 01343 Brake block- bladeshaft. 1 
131 01344 Operation lever 1 
132 81252 Knob 2 
133 01297 Centering disc 1 
134 70692 Countersunk screw M8x25 DIN 7991 VG 1 
137 01345 Towing latch 1 
140 00440 Spring Z-175 I 3 
142 81791 Spring Z-087GX 2 
143 01347 Gearboxmount 2 
147 82147 Right Angular gearbox 1 
148 70111 Bolt M10x100 DIN 931 VG 5 

 

 18



 Stella
 

Spareparts Racoon 
 

item Part no. describtion No. Used 
150 70757 Nut M10 DIN 980 VG 4 
151 01305 pulley 1 
152 70891 Key A6x6x32 DIN 6885 2 
153 70250 Bolt M6x30 DIN 933 VG 4 
154 01348 bladeshaft 1 
155 00247 Flail blade, y-shaped 48 
156 70756 Bolt M10x55 DIN 931 12.9 24 
157 01053 Flail blade, spoon-shaped 24 
158 01141 Spacerlatch 24 
159 01367 Bearing mount l/h 1 
160 01368 Bearing mount r/h 1 
161 00121 Swing bearing 2 
162 82199 Lip sealring 1 
163 70447 Retaining ring 2 
164 70193 Retaining ring 30x1,5 DIN 471 1 
166 70239 Lockwasher A10 DIN 127 VG 5 
167 01369 Tube-greasing extension VG 1 
169 82013 Belt 2 
170 01306 Double-V-pulley 2 
171 70074 Key A8x7x45 DIN 6885 3 
172 70535 Bolt M6x25 DIN 933 VG 6 
173 01349 Rear frame 1 
176 01350 Cover-jackshaft 1 
178 70169 Washer A6,4 DIN 9021 VG 32 
179 01351 Cover-belt 1 
182 82142 Engine, B&S Vanguard 20HP 1 
183 70734 Bolt M8x40 DIN 931 VG 4 
184 70268 Skt.-Schraube M8x50 DIN 931 VG 3 
187 70195 Lockwasher A6 DIN 127 VG 2 
188 01411 Bolt-screenmount 2 
189 01466 Fitting 1 
190 71047 Sealring A12x15,5 Cu DIN 7603 1 
191 82247 Oil-temp. Switch 1 
192 01353 Air intake screen 1 
193 82238 Edge protection 985 mm 2 
194 01354 screen coverplate 1 
197 01438 Hose 2TE DN6x400 1 
198 82239 Fitting-straight.GE8L3/8NPT 1 
199 82240 Plug VKA 8 1 
200 71044 Cap screw 1 
201 01439 Muffler 1 
202 01355 Heatshield 1 
203 70723 Nut-sheetmetal 2 
206 70838 Key A6,3x6,3x60 1 
207 01308 Pulley-engine 1 
209 82152 Multi rip belt 1 
210 82178 Belt 1 
212 87440 Bearing-flange 2 
216 01356 Jackshaft 1 
218 01307 Pulley- multi rip 1 

 
 

 19



 Stella
 

Spareparts Racoon 
 

item Part no. Describtion No. Used 
219 70247 Intl. Hex bolt M6x12 DIN 912 VG 2 
222 01357 Idlerarm 1 
229 81984 Backidler 1 
234 70960 Bolt M8x45 DIN 933 VG 1 
237 01358 Idlerarm 1 
238 01295 Sleeve 1 
241 01440 Guide-cable 1 
244 81775 Backidler 1 
247 01327 Ring bolt 1 
251 01359 Idlerarm 1 
252 01340 Sleeve 1 
244 81775 Backidler 1 
247 01327 Ring bolt 1 
267 01360 Bracket-pivot-frames 2 
268 82211 Bearing – flange 4 
272 82184 Resilient mounts 4 
274 70363 Lockwasher A8 DIN 127 VG 4 
275 70051 Bolt M8x16 DIN 933 VG 6 
277 01361 Frame pivot mount rear 2 
281 01363 Plate-safety 2 
284 01364 Chain guard mount 2 
287 00172 Plug 2 
288 01365 Roller chain guard 2 
289 01366 Spacer 8 
290 70534 Bolt M6x45  DIN 931 VG 8 
293 81435 Tie grip 15 
298 01370 Shaft-height adjustment 1 
299 01372 Linkage 2 
304 82179 Spring 2 
305 01372 Joint 1 
306 82120 DU Bushing 2 
309 01373 Operation lever 1 
310 70480 Bolt M8x75 DIN 931 VG 2 
316 01374 Tube 1 
317 82180 Balljoint 2 
322 82183 Shock absorber 1 
323 81732 Balljoint KL8 1 
324 81455 Balljoint CS 13 M8 RH 2 
325 70755 bolt M8x35 DIN 933 VG 1 
328 82134 Transaxle 1 
329 70317 Bolt M8x65 DIN 931 VG 4 
333 82241 breathertube 1 
334 82208 Clamp 1 
335 01420 Extension-lever 1 
336 01301 Bushing-spacer 2 
337 70612 Intl. Hex bolt M8x40 DIN 912 VG 2 
339 01302 Bolt-excenter 1 
340 70667 Bearing 6201-2RS1 1 
341 70452 Bolt M8x45 DIN 931 VG 1 
343 01378 Transaxle protection plate 1 

 
 

 20



 Stella
 

Spareparts Racoon 
 

Item Part no. describtion No. Used 
347 01457 Torque mount 1 
348 70398 Bolt M8x60 DIN 931 VG 1 
352 01380 Support tube 1 
356 01465 Lever extension by-pass 1 
358 01459 Sleeve 1 
365 01383 Lever –neutral 1 
369 70961 Nut 1/4"-20 UNC DIN 985 1 
370 01442 Rear axle assembly 1 
371 01443 Rear axle 1 
372 01436 Bearing hub 2 
373 82228 Sealing ring 62x30 2 
374 82227 Bearing 30206 2 
375 82226 Bearing 30204 2 
376 70088 Washer A19 DIN 125 VG 2 
377 71045 Crown nut M18x1,5 DIN 937 VG 2 
378 70067 Split pin 4x40 DIN 94 2 
379 82229 Plug 2 
380 01382 Sprocket 2 
381 70066 lockwasher A12 DIN 127 VG 8 
382 70962 Bolt M12x1,5x25 DIN 961 VG 8 
383 70100 Bolt M10x30 DIN 933 VG 4 
386 70661 Bolt M8x50 DIN 933 VG 2 
388 01384 Sprocket 2 
389 70963 Key 3/16x1 1/8" DIN 6885 2 
390 70200 Bolt M6x10 DIN 933 VG 4 
391 82156 Roller chain 3/4x7/16" DIN 8187 2 
392 82182 Y-Flange bearing 2 
396 01385 Brakeshaft 1 
397 82206 Clamp 1 
402 70952 Split pin 2x20 DIN 94 1 
404 01386 Brake rod 1 
407 01387 Brake lever 1 
410 80570 Knob 1 
411 01388 Push-pull cable 1 
412 81931 Spring 2 
413 70471 Bolt M5x16 DIN 933 VG 2 
414 70064 Locknut M5 DIN 985 VG 8 
415 01389 cable 1 
416 01390 Support-engine  1 
417 81432 Fork joint 6x24 2 
420 82189 Wheel –rear l/h 1 

W/o picture 82190 Wheel- rear r/h 1 
422 71046 Bolt-wheel DIN 74361 8 
423 01391 Seatplate 1 
426 82202 Seat 1 
430 82096 Throttle control 1 
434 82160 Choke control 1 
435 01392 Batterymount 1 
440 82149 Battery 1 
441 01393 Clamping latch 1 

 
 

 21



 Stella
 

Spareparts Racoon 
 

item Part no. describtion No. Used 
442 01394 Bolt-battery 1 
445 01406 Support battery mount 1 
448 71042 Bolt 7/16-14 UNCx3/4" 2 
450 01395 Rubber mat 2 
451 01396 Cover plate 1 
452 01303 Tube-spacer 2 
456 82203 Fuel tank 1 
457 01427 Fuel hose 180 mm 1 
458 82225 Springclamp 2 
459 01397 Transaxle support 1 
460 01398 Fixing band 2 
465 01399 Tank panel 1 
468 82237 Edge protection 2 
469 01400 Fender mount rear 1 
473 01401 Fender mount front 1 
476 01402 Fender rubber 1 
477 01481 Clamping strip 3 
481 01403 Hood 1 
483 01426 Hinge 2 
488 82176 Handle 1 
489 70522 Intl. Hex bolt 2 
492 82209 Hood lock 1 
493 82243 Buzzer 1 
494 82236 Fuse 25A 1 
495 01444 Central-Wireharness 1 
496 01445 Wireharness- keyswitch 1 
497 01446 Wire-battery charge 1 
498 01447 Wire battery ground 1 
499 01448 Wire battery (+) 1 
500  Relais 3 
506 81925 Safety Interlock switch 2 
507 81920 Safety Interlock switch 1 
508 70105 Bolt M5x20 DIN 933 6 
509 70080 washer A5,3 DIN 125 12 
513  Keyswitch 1 
515 01491 heatguard 1 
516 82014 Pulley 1 

W/o picture 70946 Taperbushing 1 
517 82290 belt 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 22



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 23



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 Importatore:       Concessionario:  

Via Aldo Moro, 45 36033 Isola Vicentina (VI) ITALIA 
T e l . :  0 4 4 4 - 9 7 7 6 5 5     F a x :  0 4 4 4 - 9 7 7 2 0 0  
e-mail: info@sabreitalia.com   http: www.sabreitalia.com 

 24

mailto:info@sabreitalia.com
http://www.sabreitalia.com/

